EACS Guidelines
vi1.0

EACS =
European =

AIDS Z
Clinical —

@ EACS European
AIDS Clinical Society




AR, |EACS

(5ER) | European

76D | AIDS
Clinical
Society

e R e
-~ HIVTREATMENT




Initial Combination Regimen for ART-naive Adult PLWH

ONLY 2 CATEGORIES

Recommended regimens

Alternative regimens

2 NRTIs + INSTI

2 NRTIs + NNRTI

ABC/3TC + DTG
ABC/3TC/DTG

HLA-B*57:01 negative
HBsAg negative

TAF/FTC/BIC

TAF/FTC or TDF/XTC

- + DTG

TAF/FTC or TDF/XTC + EFV or
TDF/FTC/EFV

At bedtime or 2 hours before dinner

TAF/FTC or TDF/XTC
+ RAL qd or bid

TAF/FTC or TDF/XTC + RPV or
TAF/FTC/RPV or TDF/FTC/RPY

CD4 count > 200 cells/pL

HIV-VL < 100,000 copies/mL

MNot on gastric pH increasing agents
With food

2 NRTIs + Plir or Plic

1 NRTI + INSTI

XTC + DTG or 3TC/DTG

HBsAg negative
HIV-VL < 500,000 copies/mL
Not recommended after PrEP failure

TAF/FTC or TDF/XTC + DRV/c or
DRVIr or TAF/FTC/DRV/c

With food

2 NRTIs + NNRTI

TAF/FTC or TDF/XTC + DOR or

TDF/3TC/DOR
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Initial Combination Regimen for ART-naive Adult PLWH

@

Recommended regimens
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2 NRTIs + INSTI

ABC/3TC + DTG
ABC/3TC/DTG

HLA-B*57:01 negative
HBsAg negative

TAF/FTC/BIC

TAF/FTC or TDF/XTC
+ DTG

TAF/FTC or TDF/XTC
+ RAL qd or bid

1 NRTI + INSTI

XTC + DTG or 3TC/DTG

HBsAg negative
HIV-VL < 500,000 copies/mL
Not recommended after PrEP failure

2 NRTIs + NNRTI

TAF/FTC or TDF/XTC + DOR or
TDF/3TC/DOR




Initial Combination Regimen for ART-naive Adult PLWH

Alternative regimens

2 NRTIs + NNRTI

TAF/FTC or TDF/XTC + EFV or
TDF/FTC/EFV

At bedtime or 2 hours before dinner

TAF/FTC or TDF/XTC + RPV or
TAF/FTC/RPV or TDF/FTC/RPV

CD4 count > 200 cells/pL
HIV-VL < 100,000 copies/mL

Mot on gastric pH increasing agents
With food

2 NRTIs + Plir or Plic

TAF/FTC or TDF/XTC + DRV/c or
DRVIr or TAF/FTC/DRV/c

With food
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Initial Combination Regimen for ART-naive Adult PLWH

If the person has acquired HIV while receiving PrEP: In this situation, change PrEP to a triple-
drug ART regimen including a third drug with a high barrier to resistance (preferably DRV/b,
DTG or BIC) plus two nucleoside analogues without interrupting antiretrovirals.

1 NRTI + INSTI

XTC + DTG or 3TC/DTG HBsAg negative Il (Weight increase (DTG))
HIV-VL < 500,000 copies/mL V'  (3TC/DTG not after PrEP failure)
Not recommended after PrEP failure

.-;
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Switch Strategies for Virologically Suppressed Persons

Dual therapies

In persons with suppression of HIV-VL < 50 copies/mL for the past 6 months
these dual therapy strategies should only be given if there is

a) no historical resistance and

b) HBV immunity or if non-immune concomitant HBV Vaccination

Dual therapies supported by large randomized clinical trials or
meta-analyses:

DTG + RPV

XTC + DTG

XTC + DRV/b

Long-acting CAB + RPV bi-monthly injections  mm— NEW

In clinical trials, these strategies have not been associated with more viro-
logical rebounds than triple therapy. There were a few cases of resistance
development on DTG + RPV and CAB + RPV
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Switch Strategies for Virologically Suppressed Persons

Dual therapies !

In persons with suppression of HIV-VL < 50 copies/mL for the past 6 months
these dual therapy strategies should only be given if there is

a) no historical resistance and

b) HBV immunity or if non-immune concomitant HBV Vaccination

Dual therapies supported by large randomized clinical trials or
meta-analyses:

DTG + RPV

XTC + DTG SFC+ARAHR
XTC + DRV/b
Long-acting CAB + RPV bi-monthly injections

In clinical trials, these strategies have not been associated with more viro-
logical rebounds than triple therapy. There were a few cases of resistance
development on DTG + RPV and CAB + RPV
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Virological Failure

Section has been updated including new wording for treatment recommendations in the
presence of resistance mutations

In case of General recommendations:

de'f‘O"S"ated Use at least 2 and preferably 3 active drugs in the new
'95'3t"_=‘“°9 regimen (including active drugs from previously used
mutations classes) based on resistance mutations present in current

and earlier genotypic analyses

* If genotype shows only limited NRTI mutation(s) e.g.
M184V and/or 1-2 TAMs!": new regimen can include 2
NRTIs (3TC or FTC plus another NRTI with at most low
level resistance) and either 1 active Pl/b (i.e. DRV/b) or
BIC or DTG (RAL, EVG/c or NNRTI not recommended)

* If genotype shows multiclass resistance (i.e. = 2 classes):
new regimen will usually use

- at least 1 fully active Pl/b (i.e. DRV/b) or 1 fully active
2 generation INSTI (BIC, DTG)

- plus 1 or 2 drugs remaining fully active despite
resistance to other drugs from the class (i.e. 1 or 2
NRTIs and/or DOR)

- and/or from a class not used previously i.e. INSTI,
NNRTI, Pl/b, assessed by genotypic testing

“ When a 2-3 drugs active regimen cannot be constructed
with NRTI, NNRTI, Pl/b and INSTI, a drug with a new
mechanism of action such as fostemsavir or ibalizumab

can be added to obtain such a 2-3 drugs active regimen
I % EACS European g :
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Treatment of Pregnant Women Living with HIV or Women Consideri |
Pregnancy ! :

“The decision of ART regimen should be discussed with the person and individualized taking
into account tolerability, possible adherence issues, as well weighed against potential risk
coming from ART exposure or suboptimal pharmacokinetics in pregnancy”

J
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Treatment of Pregnant Women Living with HIV or Women Considering, |
Pregnancy !

Recommended regimens
2 NRTIs + INSTI (PREFERRED)

ABC/3TC + DTG or DTG to be discussed with women considering to become
ABC/3TC/DTG pregnant or if to be used in first 6 weeks of pregnancy ==——_ NEW
HLA-B*57:01 negative
HBsAg negative

TDF/XTC or TAF/FTC DTG to be discussed with women considering to become
+ DTG pregnant or if to be used in first 6 weeks of pregnancy.

. /VEI,V TAF/FTC not recommended in first 14 weeks of pregnancy
TDF/XTC or TAF/FTC TAF/FTC not recommended in first 14 weeks of pregnancy
+ RAL 400 mg bid
2 NRTIs + Plir e
TDF/XTC or TAF/FTC With food
+ DRV/r 600 mg/100 mg b TAF/FTC not recommended in first 14 weeks of pregnancy
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Alternative regimens

2 NRTIs + INSTI

ABC/3TC + RAL 400 mg bid

HBsAg negative
HLA-B*57:01 negative

2 NRTIs + NNRTI

ABC/3TC + EFV

HLA-B*57:01 negative

HBsAg negative

HIV-VL < 100,000 copies/mL

At bedtime or 2 hours before dinner

Treatment of Pregnant Women Living with HIV or Women Considering
Pregnancy

TDF/XTC or TAF/FTC + EFV or
TDF/FTC/EFV

At bedtime or 2 hours before dinner
TAF/FTC not recommended in first 14 weeks of pregnancy

TDF/XTC or TAF/FTC + RPV or

CD4 count > 200 cells/pL

TDF/FTC/RPV or HIV-VL < 100,000 copies/mL
TAF/FTC/RPV Not on gastric pH increasing agents

With food

TAF/FTC not recommended in first 14 weeks of pregnancy
2 NRTIs + Plir

ABC/3TC + DRV/r 600 mg/100
mg bid

HLA-B*57:01 negative
HBsAg negative
With food
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ART in TB/HIV Co-infection

Suggested timing of ART initiation in TB/HIV co-infection

ART should be started as soon as possible (within two weeks of initiating TB
treatment) regardless of CD4 count

However, if TB meningitis signs and symptoms are present ART initiation

may be delayed. See When to start ART in PLWH with Opportunistic Infec-
tions (Ols)
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Pre-exposure Prophylaxis (PrEP)

Whole section has been updated

The following procedures are recommended:

. Documented negative fourth generation HIV test a week prior to
starting PrEP. In case of suspicion of acute HIV-infection, an RNA test
on plasma should also be performed, page 15. During PrEP, a fourth
generation HIV test should be repeated at one month and then every 3
months. In stable long-term users who are on 6 monthly prescriptions
an interim third generation test that can be performed without a visit to
clinic is acceptable

. PrEP should be changed to triple-drug ART without interruption in case
of early clinical signs of HIV seroconversion or a positive HIV diagnostic
test which may necessitate referral for evaluation to an HIV unit, see

ART initiation page 12
. PrEP may continue during pregnancy and breastfeeding if the risk of @
acquiring HIV persists
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Pre-exposure Prophylaxis (PrEP)

Whole section has been updated

3. PrEP regimen

. TDF/FTC 3007/200 mg 1 tablet gd. In both men and women PrEP
should be taken for 7 days before the first exposure and stopped 7
days after the last exposure
. A trial with daily TAF/FTC in MSM and transgender women has shown
non inferiority to daily TDF/FTC. No data are available in other high risk
groups
For men only, PrEP may be dosed ‘on demand’ (double dose of TDF/
FTC 2-24 hours before each sexual intercourse, followed by two single @
doses of TDF/FTC, 24 and 48 hours after the first drug intake; no data

for TAF/FTC so far). There are no efficacy data with on demand PrEP
with TDF/FTC in women
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Part Il

Drug-drug interactions and other prescribing issues in PLWH

. Drug-drug interactions between ARVs and non-ARVs

. Drug-drug interactions between Analgesics and ARVs

. Drug-drug interactions between Anticoagulants/Antiplatelet Agents and ARVs

. Drug-drug interactions between Antidepressants and ARVs

. Drug-drug interactions between Antihypertensives and ARVs

. Drug-drug interactions between Anti-malarial Drugs and ARVs

. Drug-drug interactions between Anti-tuberculosis Drugs and ARVs NEW
. Drug-drug interactions between Anxiolytics and ARVs NEW
. Drug-drug interactions between Bronchodilators (for COPD) and ARVs

. Drug-drug interactions between Contraceptives and ARVs

. Drug-drug interactions between Corticosteroids and ARVs

. Drug-drug interactions between COVID-19 Therapies and ARVs NEW
. Drug-drug interactions between Hormone Replacement Therapy (HRT) and ARVs NEW
. Drug-drug interactions between Immunosuppressants (for SOT) and ARVs

. Drug-drug interactions between Pulmonary Antihypertensives and ARVs

. Drug-drug interactions between Viral Hepatitis Drugs and ARVs

. Administration of ARVs in PLWH with Swallowing difficulties

. Dose adjustment of ARVs for Impaired hepatic function

. Dose adjustment of ARVs for Impaired renal function

. Selected non-ARV drugs requiring dosing dosage adjustment in renal insufficiency

. Prescribing in elderly PLWH

. Selected top 10 drug classes to avoid in older PLWH

. Dosage recommendations for hormone therapy when used at high doses for gender transitioning

% EACS European
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+ FOSTEMSAVIR : temsavir mainly metabolized by hydrolysis, contribution of CYP3A4 E
(produg converted no inhibitory or inducing effects on CYPs or UGTs
to temsauvir) inhibition of BCRP, OATP1B1/3
DDI between ARVs and non-ARVs
= temsavir does mostly not impact the PK of — TR - e
comedications except BCRP/OATP substrates A N RN AT T R N R
examples: statins, ethinylestradiol, grazoprevir e S i SR
g | amiodipine ta | ¢t 1 t |t - ! | il i R e e
B | ditiazem ta 1 t t ta E | 18% | |E 1 E E E E - E -
= strong inhibitors of CYP3A4: no clinically 0 T A I I A
relevant increase in temsavir concentrations oo+ [ S AR e | e
?n’:‘mm o | 10 | 1D t |toe| D & D D D D D D D D |Das%
= moderate inducers of CYP3A4: no clinically A e - Y N I N N I N
relevant reduction in temsavir concentrations A e ey Bl AR o i Sl
e [ o (> (> W > SR > R -
= strong inducers of CYP3A4: contraindicated as SSoeTIEEEs 828 OO0
n = » n - triazolam 1 1 T I 1 - 4 I s - - - - - - -
substantial reduction in temsavir concentrations peem— = T e - -
'] fluconazole t?ab|+«ab 1?7 - +sab 1 - E86% | E100% | Eb E - - - Eb —
. . . 2 | iraconazoke {Eb | 1B 1E tE | 1Eb it 1% | |E | 161% | Eb Eb E E o | Eb | =
QT interval prolongation at supra-therapeutic doses gm wor | 1o | 101 | ta | ta |meen] ewsi| 475 | 1ors [ con] « - DR -
% E.Acs Eurﬂp{f,_-] r,‘l mr:t:zznle nDEl:- “DDP: 1E 1 11 Eb 1 1E gg;ﬁ LE E E E Eﬁ;% -r: E -;
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Major updates to DDI tables

+ CABOTEGRAVIR : metabolism by UGT1A1 (major), UGT1A9 (minor)
no inhibitory or inducing effects on CYPs or UGTs
inhibition of OAT1/3
Oral administration DDI between ARVs and non-ARVs

- = cabotegravir does mostly not impact — EoEmEEE - i
comedications except sensitive OAT substrates |, = | | = . - L @ - - ofope
e . T T T T T T

= strong inhibitors: minimal effect on e = 2Doaono o
cabotegravir concentrations = " m @@= m
e+ BB Sl e

= moderate inducers: minimal effect on = B - S
cabotegravir concentrations §ii‘2‘;”.'; e LT e T Ol R ETR Era e B ETET

= strong inducers: contraindicated as T e
substantial reduction in cabotegravir levels el = e IR I EE

e I W |-

=> divalent cations: similarly to other INSTIs, nmmaiaall .1 R L G ) R
oral cabotegravir is subject to chelation é:::j* Et = o 12 | e B |+ T O
e T - I I

%%, ‘EACE European e R e e e ol
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DDIs with oral vs im cabotegravir/rilpivirine

CYP3A4
UGT1A1/9
drug transporters.

Oral administration Intramuscular administration

« chelation with divalent cations ent cations

« change in gastric pH

» Inhibition/induction CYP/drug transporters (’YP/drug transporters

Examples of medications interacting with the oral but not the intramuscular administration of RPV

Antacids; famotidine; lansoprazole; liraglutide; omeprazole; orlistat; pantoprazole; rabeprazole; ranitidine

Examples of medications interacting with the oral but not the intramuscular administration of CAB

Antacids; calcium; iron; magnesium; multivitamins containing divalent cations; orlistat; strontium ranelate

Intramuscular administration: — DDIs at the gastrointestinal level are avoided
— DDIs at the hepatic level can still occur (magnitude of DDIs with inducers is not mitigated)

= moderate and strong inducers are contraindicated
with cabotegravir/rilpivirine LA
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DDIs with COVID19 therapies

Drug-drug Interactions between COVID-19 Therapies and ARVs

COVID-19 Therapy

AlVic

ATVI

DRVic

DRVir

LPVir

DOR

EFV

ETV

NVP

RPV

FTR

MVC

BIC

CAB
oral

CABI
RPV

EVGic

RAL

TAF

bamlanivimab/
etesevimab

casinivimab/
imdevimab

remdesivir

Antiviral Drugs and mAbs

anakinra

baricitinib

canakinumab

convalescent
plasma

COVID-19
vaccines

dexamethasone
(low dose™)

ta

ta

lec

{c

Immune Therapies

hydrocortisone

ta

ta

ta

ta

4 E

{E

lec

methyl-prednis-
olone

ta

ta

ta

ta

le

lc

le

ruxolitinib

tf

1f

i

tf

sarlumab

tocilizumab

Refer to the DDI table between anticoagulants/antiplatelet agents and ARVs

for COVID patients receiving anticoagulants.

e
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Dosing recommendations with
low dose dexamethasone

Consider increasing DOR to 100 mg bid during treatment for COVID-19
and for approximately 2 weeks after the end of treatment.

Doubling the dose of dexamethasone, hydrocortisone or methylpredni-
solone is recommended.

Dexamethasone is a dose dependent CYP3A4 inducer and may de-
crease RPV concentrations. Although the level of induction at the dose
recommended for COVID (6 mg/day) is likely to be relatively modest, it
is advised either using hydrocortisone (IV, 200 mg/day) or, alternatively,
giving dexamethasone but doubling the dose of RPV to 50 mg qd. This
dose should be maintained for 2 weeks after the end of treatment as
any reduction in RPV concentrations may persist for up to 14 days after
stopping dexamethasone.

Consider using MVC at a dose of 600 mg bid with dexamethasone in the
absence of a Pl or other potent CYP3A4 inhibitors. Consider decreasing
MVC to 150 mg bid with dexamethasone in presence of a PI or strong
CYP3A4 inhibitor. These dose adjustments should be considered during
treatment for COVID-19 and for approximately 2 weeks after the end of
treatment.

www.covid19-druginteractions.org



DDIs with Anti-tuberculosis Drugs

Drug-drug Interactions between Anti-tuberculosis Drugs and ARVs

dAr"J;“b‘"c""“is ATVic | ATVIr |DRVic | DRV | LPVir | DOR | EFV | ETV | NVP | RPV | FTR | MvC | BIC (;'?a? %?,3{ DTG |EVGic| RAL | TAF | TDF
amikacin o — —r e e - . - o IS - . - o e o . . | era
bedaquiline th 1b 1 1 162%b| 118% 1 13% | «+b | &b | « o - b o T - — P
caprecmycin = - = - R o And = il = b - - e - te - - +« |(tEa
clofazimine b | b o — b E . - o Eb Eb E E o b s - - - -
cycloserine - —+ r — o “r — - - o . - o o o > - - . o
E’ delamanid d d d d d o —e - o - f o f - > - e f o d e - v
E ethambutol o — o - s — - — — s - - - o P P - - S P
E ethionamide - - - - - - - — - . . . . o o —r . . - P
% isoniazid ¢—~ e = - . s . - - . r - - o s o — - - -
-g kanamycin - - o — - H - - - «—» . - o - s o - - “ | era
E moxifloxacin tbh ib o [} b . | 1 o b | &b | « o - b e o - o .
. % pa(a—arpinusali— - - - - -~ - - - - - - ~ - - - + _ - - +E
£ | cylic acid
pyrazinamide =S — o — o “r s s o IS - s P = s o — - - s
rifabutin tDg| th |tDg| th th | D50%i | }38% | D37% | 117% |D42%k | D30% | | | D38% | « D « |tDg|E19% | Dm | «
rifampicin D |Dm2% | D |D57% |D75%n | DE2% | D26% | D | DS8% | DA% | DE2% Do |D7s% | Dso% | D |DS4%p| D |D40%a| Dm [orew
rifapentine D D D D D D D D D D D Do D D D Dr D D Dm -
streptomycin (o — == - R - - = £ — ‘o - - o s - - - - —a

m Rifamycins decrease TAF exposure when given 25 mg qd therefore the
label recommends to use TAF 25 mg bid. However, the intracellular ten-
ofovir diphosphate (active entity) concentrations are likely to be higher
than those observed with TDF even without rifampicin [1] suggesting
that usage of TAF 25 mg qd may be acceptable.

@ EACS European Alignment with WHO HIV treatment guidelines released
AIDS Clinical Society in July 2021




Other updates to DDI tables

EACS tables are linked to DDIs websites and have been revised to include all updates
made to the websites in the past year. >30 comedications were included to existing tables.

6 HIV Drug Interactions .96 HEP Drug Interactions

www.hiv-druginteractions.org www.hep-druginteractions.org

Drug-drug Interactions between Viral Hepatitis Drugs and ARVs

Viral hepatitis CAB | CAB/

ATVic | ATVIr (DRVic | DRVIr | LPVIr | DOR | EFV | ETV | NVP | RPV | FTR | MVC | BIC DTG |EVGIc| RAL | TAF | TDF
drugs oral | RPV
elbasvir/ 1376% 166% | 1271% | 4% | |54% % | < 12% | T118% | |19% 1%
grazoprevir | | |fese% | | | 16s0%  t1186% | 17% | 83% | 4 12% 1 o e Lo T pew | pae% | jnw | T | jum
]
H 1205%
I} glecaprevir/ 1553% 1338%
E'___' pibrentasvir i 164% T 1397% +146% - 1L 3 AL E 84% 1 E E — — — E;: E4T% . E29%
0 | sof i 15%
5 fosbuvir - - 1 134% — - 16% — — 19% 1 — — - - - @l = 16%
a
3 | sofosbuvir/ o | 1 A | T3 | 4% | 6% | | 10w z |, - .| 136% lx s | @
T | ledipasvir T3 | piaga| T 130%: 18% | |34%a 18%:3 1 113% 178%: D£20%
sofosbuvir/ | | 122% | | (28% | 29% | 13% 118%. = = - - 18% o | 12ew | -
velpatasvir 1142%a 116%a | 12%a 153% + J’ 1% 1 19% T 12%
sofesbuvir/ 140% 128% 8% 122%
velpatasvir/ + 193% ta 15% i - ik 1 11 - t E 14% - - - 116% - E Ea
voxilaprevir 1331% 1143%b0 19% T171%a
é Bulevirtide it 1 1 1 1 E F 1 e E =3 E P = E - 4 - - —
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EACS Guidelines V11.0

 Co-morbidities Guidelines
largest section of the
EACS Guidelines

« 57 pages of guidance
spanning 17 major

themes

* Incorporates principles of
shared care

« Challenges of COVID19

®|

EACS European
AIDS Clinical Society

Frailty / Ageing

Opioid addiction
Cancer

Cardiovascular
Disease

Renal disease
Obesity / weight gain

Respiratory disease
Organ transplant

Bone health / vit D /
fractures

Type 2 diabetes
mellitus

Dyslipidaemia
Lifestyle Interventions
Hypertension

Liver disease

Sexual and
reproductive health

Travel

Mental health and
cognitive impairment



EACS Co-morbidities Guidelines V11.0 EEE

Frailty / Ageing
Opioid addiction
Cancer
Cardiovascular Disease
Renal disease
Obesity / weight gain
Respiratory disease
Organ transplant
Bone health / vit D / fractures
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Type 2 diabetes mellitus

Dyslipidaemia

Lifestyle Interventions

Hypertension
Liver disease

Sexual and reproductive health

Travel

Mental health and cognitive

impairment



EACS Co-morbidities Guidelines V11.0 EEE

Frailty / Ageing
Opioid addiction
Cancer
Cardiovascular Disease
Renal disease
Obesity / weight gain
Respiratory disease
Organ transplant
Bone health / vit D / fractures
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Type 2 diabetes mellitus

Dyslipidaemia

Lifestyle Interventions

Hypertension
Liver disease

Sexual and reproductive health

Travel

Mental health and cognitive

impairment



Mental Health — Anxiety Disorders !

Screening and diagnosis of anxiety

Who? How to screen? How to diagnose?
Consider screening all PLWH Generalised Anxiety Disorder-2 If GAD-2 cut-off score of = 3, ask the following questions to diagnose
recommended at each clinic visit (GAD-2) Screening tool': General Anxiety Disorder:
{in view of the high prevalence of | 'Over the last 2 weeks, how often
anxiety) have you been bothered by the = excessive anxiety for more days than not over 6 months
following problems? = difficully controlling worry
Populations at particularly high = Feeling nervous, anxious or on = associated with at least three of these symptoms (restlessness, fatigue,
risk edge difficulty concentrating, irritability, muscle tension, sleep disturbances)
. + Positive history of anxiety = Mot being able fo stop or control = significant life impairment
disorders in family worrying = not attributable to another substance or medical condition
= Anxious personality = not being better explained by another medical disorder
* Alcohol excess Score each question and calculate
* As part of investigation of cognitive | sum: Seek expert advice to diagnose panic disorders, social phobia and PTSD
impairment, see page 104 0. Mot at all
* Multiple stressful life events 1. Several days Rule out hyperthyroidism, hypoglycemia and hyperadrenocorticism.
(particular relevance during 2. More than half the days Exclude caffeine excess and use of stimulants (such as cocaine, crystal
COVID-18 pandemic) 3. Nearly every day meth, amphetamines)
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Diabetes mellitus

First-line therapy is metformin’” and comprehensive lifestyle modification |

!

Indicators of high-risk or established ASCVYD", CKD or HF i NO 1

Consider independently of baseline HoA1c or HbATC target’” HbA1c above individualised target |

EACS European

@

!

i

L l J, !

ASCVD" predominates | HF or CKD'", predominates | | DPP-4i | | GLP-1RAM SELT2I | TZD
Frl'hrﬂ” Ir PM'hI' ll:l__'f : | HbA1c above target
GLP-1 RA with proven CVD SGLT2i with evidence of reducing
benefit™, HF and/for CKD progression if ~J¢ ~L ‘L \L
oR BGER adaolataty SGLT2i SGLT2i GLP-1RA SGLT2i
OR OR OR OR OR
SGLT2i with proven CVD benefit e, =t D':::“ DF;F:”
if eGFR adequate If SGLT2i not tolerated or TZD GLP-1RA
contraindicated of if eGFR less
than adequate add / switch to l | l |
GLP-1 RA with proven CVD :
benefit | HbA1c above target
HbA1c above target | HbA1e above target | Continue with addition of other agents as outlined above /

!

l

If further intensification is required:

+ For those on a GLP-1RA con-
sider adding SGLT2i with proven
CVD benefit

+ DPP-4i if not on GLP-1RA

+ Basal insulin

+TZD

+8U

saa EASD/ADA Guidelines for more details f
refer to a specialist

Mvoid TZD in the setting of HF

+ For those on a SGLT2i consider
adding GLP-1RA with proven
CVD benefit”

+ DPP-4i (not saxigliptin in the
setting of HF (if not on GLP-1RA)

+ Bazal insulin

+3U

AIDS Clinical Society
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Treatment of dyslipidaemia — LDL goals

+ Scorez 5% and < 10%
+  Markedly elevated single risk factors, in particular TG = 8 mmolilL

{310 mg/dL) or LDL-c > 4.9 mmol'L (190 mgidL) or BP 2180/110mmHg
+  Familiar hypercholesterolemia without other major risk factors
+ Moderate CKD (@GFR > 30- < 60 mL/min)
+ DM wia target organ damage, with DM duration 210 years or other
additional risk factor

1.8 mmaolfL

(70 mgidl)

+  ASCVD (clinicalimaging)

+ SCORE z 10%

+  Familiar hypercholesterolemia with ASCVD or
with another major risk factor

+ Servare CKD (eGFR < 30 mL/min)

+ DM & target organ damage: 23 major risk factors;
or sarly onsel of T1DM of long duration
(> 20 years)

L

- : - €VD Risk
High Wery high
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Obesity /| Weight Gain

Evolving area
More detailed guidance
Targeted treatment goals

Lifestyle, behavioural,
pharmacological and surgical
management options

EACS European
AIDS Clinical Society

Wieight Gain |

Obesity

Definition

Itz ap jcal phenemenon 5
with aging. Body weight of an average Euro-
pean adull is estimaled Lo increass by 0.3 -0.5

g par year

Definiian is lacking. An increase = 5% of weighi
i often used, as oppoged ks the magnilude of
weight logs recommended i lilsslye intervan-
ligne &3 indlial reatment of cardiametabalic
conditions

Contributing factors

Impact of ART

Adm of intervention

risk af DM, hyprtension, dyslipide-
méa, and CVD

&
Sedentary litestyls
Allered sleap patlemn

BMI-based definitions (WHO):
Overweight: BMI 25 1o < 30 kgh?
Clags | abesity: BMI 30 L < 35 kgim?
Clage Il sbasily: BMI 35 15 < 40 kyim?
Class lll abasity: BMI 2 40 ky/m?

For Asian populations, overweight is defined as
BMI 23 o 27.5 k/? and abesily = 27.5 kg

| Body Image dshrbance

Inereased sk of DM, hypeangion, CVD some

CANCETS, wve sleap apnea,
il

¥ 3 ly lver
disease, oabeoarthrilis, depression, and neura-

| cagrilive impairment

Intake of excess of poar-qualty calories (g, saluraled fals, processed sugars)

Excess alcohal cansumplion

Endacrine disorders (g

Seme medications (e .9., paychelrope drgs, sleroids, anti-disbatc drugs)

GH deficiency, h roidism, Cushing's syndrome, nadism

Initiation of ART in FWH increases weighl as part of a relum-la-heallh phenomenan
INSTI and TAF may induce greater weight gain than other ARVS

Emphagise ihe importance of behaviour goals rather than weight loss goals

An objeetive of 5 - 10% wekght laes may have benefils on:

= T 5% HDL chalesteral

| Weight gain and abesity

regresent a continuum
aggocialed wilh negali-
va health

| Ses Adverss alfects of

« | 5mmHp syslolic and disstalic 8P in hypertension

~ | 0.5% (decreass 2.55 mmalimol) HBATE in DM

ARVE and drug classes

» Improving slesp apnoes

o change:

Discuss suppoet systems (s.g. famiy, Trends), molivating fectors, and barriers o changs

Discuss benafits of making changes

Lifestyls
recommendations

Sel realistic and sehisvable ifestyie changes

Censider behaviaral 1 |

, Sliffilles control oF coghilive re-

sirueluring) aleng with self-manilaring; intensily behavioral intervention if several unaucesssiul

weight loss aftempls.

Sea Lileslyle

Intarventions

General principles

Baristric surgery

Treat underlying or assodated conditions

There are several drugs spaciboally recommented for thass with 8 BMI = 30 kgir?® ar 2 25 kgim?
and wisight-related complications (DM, hyper-lensian) (e.g. orlistal, phenlarminatogiranmats,
lnrcaserin, nallrexcne/bupropion, liraghlide). These dogs should be prescribed by an endocrinclogist
ar obesily expert. All of them may have adverse effects and drug-drug interactions with ART

Medical devices or endoscopic procedures

{e.g infragasiric balloon, aspiration therapy,
andogscapls sheave galrapiasty) of baralric
surgery should be considered in persons with a
BMI 2 40 kgdmr’ o = 35 kgl with abegity-rela-
ted comarbidilies rafractary 1o seriaus aempls
al Bestyle changes and should be coordinated
frough an established, specialist-led obesity
programme.

| Consider TOM (thera-

peiltic drug mariedng)
in chesa PUAH.

1 rigk of virological
Tailure with long acling
CAB/RPV in obese

| PWH

Consider harapeutic
drug manitoring and

| drug dese adjustment

poat-bariatric surgery
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Approach to screening for Frailty

Al diagnosis and once a year in the
follow-up |

Older PLWH = 50 years

SCREENING FOR FRAILTY

walking speed or Short Physical Performance Battery (SPPB) or FRAIL Scale (FS)

@

NEGATIVE /\ POSITIVE

Walk speed 2 1.2 m/s or SPPB 12
or FS 0 points

l

Usual follow-up ‘(— No &—

walk speed 0.8 - 1.2m/s or SPPB 10-11 Walk speed < 0.8 m/s or SPPE =9
or FS 1-2 points or FS 3-5 points

¢

> 1 geriatric syndromes:
falls, cognitive impairment, depression,
polypharmacy, functional impairment Yes

Diet and exercise recomendations

!

DIAGNOSE FRAILTY

Physical Function, Frailty and Geriatric Syndromes Assessment integrated in the
Comprehensive Geriatric Asessment (CGA)
by a health practitioner with specific training in frailty assessment

{

EACS European
AIDS Clinical Society

Care Plan integrated in the global approach
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Summary of Changes

= Simplified HCV treatment option:
— If pangenotypic regimens are foreseen, HCV genotype determination is
not mandatory before starting treatment

= Treamtent of recently acquired Hepatitis C:
— Immediate treatment recommended to reduce onward transmission’

= HCV treatment options
— Table with alternative treatment options was removed

= HDV infection
— Bulevirtide added as treatment option for HDV-infection

@ |EAC5 European
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DAA treatment options

Preferred DAA HCYV treatment options (except for persons pre-treated with Protease or NS5A inhibitors)

HCV GT Treatment regimen Treatment duration & RBV usage
Non-cirrhotic Compensated Decompensated
cirrhotic cirrhotics CTP class
B/C

1&4 EBR/IGZR 12 weeks'’ Not recommended
GLE/PIB 8 weeks | | 8-12 weeks'? | Not recommended
SOF/VEL 12 weeks 12 weeks with RBV™
SOF/LDV +/- RBV 8-12 weeks without RBV™ 12 weeks with RBV™ 12 weeks with RBV™

2 GLE/PIB 8 weeks 8-12 weeks' Not recommended
SOF/VEL 12 weeks 12 weeks with RBV™

3 GLE/PIB 8 weeks! 8-12 weeks™" Not recommended
SOF/VEL +/- RBV 12 weeks! 12 weeks with RBV!" 12 weeks with RBV™
SOF/VEL/IVOX - 12 weeks Not recommended

5&6 GLE/PIB 8 weeks 8-12 weeks' Not recommended
SOFI/LDV +/- RBV 12 weeks +/- RBV" 12 weeks with RBV'™ 12 weeks with RBV™
SOF/VEL 12 weeks 12 weeks with RBV™

For HCV treatment options to be used if preferred options are not available, please see version 10.1 of the EACS Guidelines

@ EACS European
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Recently acquired HCV infection

1. DAA based HCV treatment immediately after diagnosis is recommended in PLWH with ongoing risk behavior
2. Ifimmediate treatment is not indicated, the algorithm below should be used

Confirmed Risk reduction
diagnosis program
of recently
acquired
HCV
]
Repeat Early treatment
HCV-RNA of concomitant
Week 4 STI, see page
81

HCWV-RNA < 2%log,, HCV-RNA > 2*log,,

reduction in VL™ reduction in VL
Repeat /
HCV-RNA
Week 12
HCV RN HCV RNA-
positive negative

1h,//
Treat as naive non-cirrhotic Repeat HCV-
RNA at 24
EACS Eurﬂpﬁ"an weeks and 48
& 5 weeks to confirm
AIDS Clinical Society spontaneous

clearance
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Changes
e New section on COVID-19
 Table on when to start ART in PLWH with Ols

« Table on primary Prophylaxis of Ols
According to Stage of Inmunodeficiency

* Prophylaxis and treatment of Pneumocystis
Jirovecii Pneumonia (PcP)

TB section
Minor revisions in text for individual Ols
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New COVID-19 section

« NOT COVID treatment guidelines
* Introduction
« Management of COVID-19 in PLWH

« Management of HIV infection while on
reatment for COVID-19 and during
he pandemic

« Management of long-term symptoms
and sequelae of COVID-19

* Prophylaxis of COVID-19
—vaccines and monoclonal antibodies

% EACS European
AIDS Clinical Society

Management of COVID-19 in PLWH

Epidemiclogy of COVID-13 among PLWH
- SARS-COV-2 Ifeolon INcience In PLIWH 522ms 10 b2 SMIiar to tat reported IN te general population

Rigk factora fof severs COVID-19 and outcomes
HO CiEar £4I02N0E TOf MOME GeVere CIease COUrSE In PLWH compared to e general pPOPUIRToN. AMONg NOGEILaIZed COVID-15 patients, most
studies ayounger age of PLIWH vs. t but higher rates of PLVH. Severs COVID-13 has as0 been
escrites In patients win concomitant TS andior FcP. PLWH wiih D count « 200 el and co-morbidies might haye poorer ufcomes, howsver
the evience Is scarce

HIV cate during COVID-19 epidemic
I I& Imporiant to ensare continuum of HIv-care during lock-down and lsolation du fo COVID-13

- Switching ARV I not recommended. and may ocour any In critical stuations, &g, viriog/cal flure

| s recammended to dewelop local couniry-specifc siraisgles fo prevent disnuption In HIV care, Including eleconsultalion and tele-phamacy, and
Encure confnuous ART SLpply

- Posiion of EAGS 0N SARS-COV-2 115K N DFEVENTon 1N PLWH Can b2 coneuled nere:

- Thesame e ot St e e, st e ke o el (RE DO SARS Gl
anthodies and anlgm detection). For detalis, ses WHO recommendatl

Diffsrential diagnosle:
- For PLWH, paricusany for TO5e WIth poor IMIUne 5L, omer respiratory diseases (2.0 PR, 3nd T8) Shoud be conskiered 35 AMerental agnoss.
Consider BAL to obiain suficlent maierial for microtiokogical Investigation

Treatmant
Treatment nrcnwu:ug UL i R e 2 e s s P G GOV ey e
pisase use your nationai quideines. In sbsence of thase, please follow Intemataonal recommendstions: N
- Geck for ofug-Org IMIEr3CHons Detween COVID-19 JEaiments and ARV QRugs. 582 DTug-0rug INIEractons and Oiner PrconDing S5ues In PLINH
- Isoiation precaumians shouid be the same s for gensral population, akhough langer periods of viral shending have been described for Immunccompro-
mised patients. Foilow Iocal recommendations

- ART SNOoWd NEXNeT be 6L0pPEd, Nor MOOMed., WIS SISty Necessary (N0 proven aclivity af any ARY Orugs 3gainst SARS-COV-2, SIS are angaing)

- FOf Dersons who are unanie 1o Swallow Thelr UUal ART (5UCh 36 INo6S O Meohanical ventiazon of ECMO theragy). e ART fegimen may te agaptad
52E AQMINIS3oN o ARVS N PLWH WILN SWasowing Deioutes

- D4 OOUNt may decfease Qunng COVID-19: In Iege G362, 0onKer ppropnate Of prophyias, s2e Primary Propylaxis of Ol Asorang
mmunod

- HIN-RNABAS have been described during COVID-13, their clnical reisvance Is currently unknown

- I case of lockoowns, ARV provision shoukd be assured and tele-phammacy can be considered: provide ART supply for at least 3 months at a tme

- Mew development or worsening of mental heait problems (anisty, depression, Increased loneiness and stgma) Nave been very camman during
pandemic wawes and following social dlstancing and lockdawns; peychalogical and social suppart should be ctvely offerad fo PLWH

- Telemedicine and phone visits can be used for chionicaly sable persons, not requiring ART of co-medications changss. Retain In-parson wisits for
persons complaining of acute problems, adverse eflecis due [ ART, STIs or oiher complains! co-morbidities requiring cinical evauason

- Co-morbkities and co-Infections should be managed as Indicaied In spectic secions of the Guidelines, see Frevention and Management of Co-
bidities In BLWH, VIral hepatiis co-nfections, Opporiunis
ADSEEEIDIITY D GpeOiallst DINGUNATCNS ENOUK] DE SvaNiated and weil-eing (det EXertise) ecemMEnaalions SNouId B Intensitied

age ot

- Asubstantlal proportion of COVID-13 patients may sunlve with persistent symptoms or develon sequelas (respiratory o In any ofher Invalved
- These conditions showd be specifically addressed and evaluaied: refer 1o he appropriate specialst consulations following localinational guideines for
persiatent COVID-13 sequeias
- Consider drg- If sterokds or ciher dnigs. for COVID-13 i
Interact: ther ing Isgues In ALV

izing preumonta, puimo-

‘Prophylaxis

SARS-Cov-2 vaccines:
Humerous COVID-1S vaceine candidates ars In development and several have been anproved In Euraps and other countries worldaide.

- Thers are mullipie vaceine plaforms Including MANA vaccines, adencyius-vectorad (AJ-DNA vaceines and protein {subun't) vacdines.

- Overall efcacy of d¥ferent vaccines variss, although telr divect comparison s kacking, and data for PLVH s imited

- Itls recommended for il PLIWH io be vaoeiated against SARS-COV-2. Priortly shoukd be given fo Miose with Immunceuppression (CD4 count < 350
e=isiuL), I 3ccess to vacohes s imited. There ks o 8ata o recommend 3 speciic vaccine and the chokcs depends on te avalabily in Individual
COUNINES. AS WEN OMEr VACHNSE, FAEPONS2 I PLWH Colid D POOFET OBMpared to Me ganaral popuition (pariculany In INCee WItn low CD4 count and
high HIV-VLJ; however, there Nave 5o far been no safety concems wih SARS-Col-2 vaceines In PLWH nd vaccination schedule Is ihe same as for
meqeneual popuiston. Serologieat tesing uetors vasainatn s ot requred

- Iy  preumaniae U DE gIVEN 35 SChEqUIS, DUt at 183t 1 Week Befre o aner SARS-COV-Z Vaodines

Monocional antibodiss:
PasEIvE IMMUNIZation Wil aNUIDOKIES 3gaNEt the SARS-COV-2 5Ke POt Is currenty being consiiered 35 SARS-COV-2 IMTecion pre-exposura
prophylais and to prevent progression af an Inkial SARS-Col-2 Infection. The apgroach may be useful and appropriate for Immunccompromised
PUNH but cumently there are no avalabie recommendabions

- Links io an ovenview of avallatie vaccines and Information regarding SARS-COV-2 vaceination In PLWH: WHO BHIVA EACS




When to start ART & primary prophylaxis !!ﬁ

Table on when to start ART in PLWH with Ols
« Removal of CD4 threshold and of comment on CMV end
organ disease
=+ Inclusion of comment on TB meningitis (delay of ART
|| Initiation for 4 weeks, but can be initiated within the first 2
weeks if CD4 < 50 (100) cells/ulL)

Table on primary Prophylaxis of Ols According to Stage
of Immunodeficiency

 Inclusion of strategy for management of positive
cryptococcal serum antigen and CD4 count <100 cells/pL

@ EACS European
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Pneumocystis jirovecii Pneumonia

Secondary prophylaxis:
« Can be interrupted when CD4 count >100
cells/uL and HIV-VL undetectable over 3 months

Treatment:

« Wording changed regarding addition of
caspofungin or other echinocandins to standard
treatment for moderate-severe PcP: can be
considered, but not mandatory

@ EACS European
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Tuberculosis |

Treatment for fully susceptible TB:

* An alternative shorter regimen of rifapentine,
isoniazid, pyrazinamide and moxifloxacin for
2 months, followed by rifapentine, isoniazid
and moxifloxacin for 2 months can be used, if
rifapentine is available

Reference to see Drug-drug Interactions between
Anti-tuberculosis Drugs and ARVs

@ EACS European
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Tuberculosis Il

Drug choices

Text for resistant TB revised

(aligned with WHO guidelines

Each empiric regimen should be reassessed and modified if needed once
drug sensitivity results become available

from 2020)
» definition of XDR-TB

Group A:
Include all three drugs

= levofloxacin or

moxifloxacin

- bedaquiline
= linezolid

- all oral regimens for MDR-/ Brouws:

- clofazimine
- cycloserine or terizidone

XDR-TB Add one or both drugs

Group C:

Add to complete the regimen
and when drugs from Groups
A and B cannot be used

 and shorter (6-12 months)
courses in selected groups
of MDR-/XDR-TB

+ ethambutol

+ delamanide

* pyrazinamide

+ amikacin (or streptomycin — only if

susceptible)

» imipenem—cilastatin or meropenem

with amoxXicillin/clavulanic acid

» ethionamide or prothionamide
» para-aminosalicylic acid

@ iEACS European
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Opportunistic Infections and COVID-19
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PENTA HIV FIRST AND SECOND LINE ANTIRETROVIRAL

TREATMENT GUIDELINES 2019
Produced by the Penta HIV guidelines writing group on behalf of Penta

SCOPE OF GUIDELINE
This summary guideline outlines preferred and alternative treatment options for children living with
perinatally acquired HIV, diagnosed before 18 years of age. The format and content of the full Penta HIV
Treatment Guidelines are currently under review.!

WHEN TO TREAT

Penta recommends the initiation of antiretroviral therapy (ART) in all children diagnosed with HIV
irrespective of age, CD4 count and viral load and emphasises the need for urgent diagnosis and
treatment for infants born to women living with HIV.? Penta endorses the “U=U" campaign
(undetectable = untransmissible).? This is particularly relevant to sexually active adolescents and is
potentially a motivational message to enhance adherence and prevent onward HIV transmission.

WHAT TO START: FIRST LINE THERAPY

Al first line and the majority of second line ART ens currently include 2 nucleoside/nucleotide
reverse transcriptase inhibitors (NRTIs) together with a drug from a different class (3" agent). irst ine
therapy in treatment nai transfer inhibitors (INSTI) or
boosted protease inhibitors (bPI) with 2 NRTIs as preferred regimens from 2 weeks of age (Table 1).
Although direct evidence from randomised controlled trials is awaited for children, evidence for non-
inferiority or superiority of INSTIs compared to other classes of 3" agents in adult patients is
substantial.*” Real life experience of using INSTIs in children is accumulating rapidly.® The results of the

ODYSSEY trial i ir (DTG) in combination with 2 NRTis d of care for first and
second line therapy in children are expected in 2020 (ClinicalTrials.gov: NCT02259127).

Whilst “preferred options” are opti ble and remain
important choices insettings where ART availabity s limited. Potential ranaitod resstance and
resistance resulting I or infant anti g failed prevention of vertical o

transmission should also be considered when choosing a regimen. For example, when nevirapine (NVP) ‘ ;

has been used in pregnancy raltegravir (RAL) should be the preferred 1st line option in children <2 weeks er S 1 O I l 1 O A 1
of age. Whenever possiblefrst line 3* agents with high barrie toresistance have been selected inview
of known di in children and

S S RSB AR October 2020
outside their European licence. Local policy for the use of unlicensed medication should be followed.

Aparlfmm decsions on standard firstlinein hgh prevalence setting, options should be discussed within
ic virtual clinic (PVC). Adherence is key to achieving and
mamtalnmg viral suppression and adherence support and assessment should be provided at/prior to
initiation of ART and at all subsequent visits. The use of peer mentors, where available, is recommended.
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Table 1. Preferred and Alternative First Line Options in Children and Adolescents Living with HIV

Backbone 31 Agent (in alphabetical order)
Age Preferred Alternative Preferred Alternative
0 - 4 weeks ZDV® + 3TC - LPV/rii. i -
NVPn
RAL
4 weeks - 3 years ABC™ + 3TCW™ ZDV® + 3TCW DTG LPV/r ——
TDF") + 3TC NVP
RAL
3 -6 years ABC™ + 3TCWM TDF + XTC®™ DTG DRV/r
ZDV + XTC™ EFV
LPV/r
NVP
RAL
6 - 12 years ABC™ + 3TCW™ TDF + XTC™ DTG DRV/r
TAF® + XTC™ EFV
EVG/c
RAL
. > 12 years ABC™ + 3TCW TDF + XTC®™ BICX DRV/b
TAE® + XTC®) DTG EEVE
| RAL(XH)
RPV/til

Notes:

i In view of potential long-term toxicity, any child on ZDV should be switched to ABC or TAF (preferred) or TDF (alternative) once increase in age and/or
weight makes licensed formulations available, see page 24

il LPV/r should not be administered to neonates before a postmenstrual age of 42 weeks and a postnatal age of at least 14 days although it may be
considered if there is a risk of transmitted NVP resistance and INSTI in appropriate formulations are unavailable. In these circumstances the neonate
should be monitored closely for LPV/r related toxicity, see page 24

i If starting a non-DTG 3rd agent in the neonatal period it is acceptable to continue this option. However, when over 4 weeks and 3 kg, a switch to DTG
is recommended if and when an appropriate formulation is available

iv ABC should NOT be prescribed to HLA-B*57:01 positive individuals (where screening is available). ABC is not licensed under 3 months of age but
dosing data for younger children are available from the WHO and DHHS

v At HIV-VL > 100,000 copies/mL ABC + 3TC should not be combined with EFV as 3rd agent

vi  Ifusing NVP as a 3rd agent in children aged 2 weeks to 3 years, consider using 3 NRTI| backbone (ABC + ZDV + 3TC) until VL consistently < 50 copies/mL

vii  TDF is only licensed from 2 years of age
viii DTG is licensed from 4 weeks and 3 kg
‘\‘\'f:. ix  XTC indicates circumstances when FTC or 3TC may be used interchangeably
@i x  TAF is only licensed in Europe for treatment of HIV in combination with FTC from 12 years of age and 35 kg in TAF/FTC and from 6 years of age and
76 25 kg in TAF/FTC/EVG/e

12-18 years following discussion at MDT/PVC

xi  BIC is a preferred first line option in adult PLWH. At time of writing it is not licensed under 18 years of age but may be considered in those aged
@ Due to predicted poor adherence in adolescence, Pl/b are favoured as alternative first line 3rd agent options due their high barrier to resistance

Xii




Table 1. Preferred and Alternative First Line Options in Children and Adolescents Living with HIV

Age Preferred Alternative
V)=

Backbone 31 Agent (in alphabetical order)

Alternative
4 weeks ZDV" + 3TC - LPV/rii. i -

NVPn
RAL(Hi)

4 weeks - 3 years ABC™ + 3TCW ZDV® + 3TCW DTG LPV/r

TDF" + 3TC NVP

RAL

3-

6 years ABC™ + 3TCW® TDF + XTC™
ZDV + XTC™

DRVI/r
EEV,
LPV/r
NVP
RAL

6 -

12 years ABC™ + 3TCW TDF + XTC™
TAF® + XTC™

DRV/r
EEV,
EVG/c
RAL

> 12 years ABC™ + 3TCW™ TDF + XTC™ BICH DRV/b

TAE® + XTC®) DTG EEVE
RAL(XH)
RPV)

Notes:

vi
vi
viii

Xi

Xii

In view of potential long-term toxicity, any child on ZDV should be switched to ABC or TAF (preferred) or TDF (alternative) once increase in age and/or
weight makes licensed formulations available, see page 24

LPV/r should not be administered to neonates before a postmenstrual age of 42 weeks and a postnatal age of at least 14 days although it may be
considered if there is a risk of transmitted NVP resistance and INSTI in appropriate formulations are unavailable. In these circumstances the neonate
should be monitored closely for LPV/r related toxicity, see page 24

If starting a non-DTG 3rd agent in the neconatal period it is acceptable to continue this option. However, when over 4 weeks and 3 kg, a switch to DTG
is recommended if and when an appropriate formulation is available

ABC should NOT be prescribed to HLA-B*57:01 positive individuals (where screening is available). ABC is not licensed under 3 months of age but
dosing data for younger children are available from the WHO and DHHS

At HIV-VL > 100,000 copies/mL ABC + 3TC should not be combined with EFV as 3rd agent

If using NVP as a 3rd agent in children aged 2 weeks to 3 years, consider using 3 NRTI backbone (ABC + ZDV + 3TC) until VL consistently < 50 copies/mL
TDF is only licensed from 2 years of age

DTG is licensed from 4 weeks and 3 kg

XTC indicates circumstances when FTC or 3TC may be used interchangeably

TAF is only licensed in Europe for treatment of HIV in combination with FTC from 12 years of age and 35 kg in TAF/FTC and from 6 years of age and
25 kg in TAF/FTC/EVG/e

BIC is a preferred first line option in adult PLWH. At time of writing it is not licensed under 18 years of age but may be considered in those aged

12-18 years following discussion at MDT/PVC

Due to predicted poor adherence in adolescence, Pl/b are favoured as alternative first line 3rd agent options due their high barrier to resistance



Table 1. Preferred and Alternative First Line Options in Children and Adolescents Living with HIV

Backbone 31 Agent (in alphabetical order)

Preferred Alternative Preferred

0 - 4 weeks ZDV® + 3TC LPV/rii. i
NVPn
RAL
4 weeks - 3 years ABC™ + 3TCW ZDV® + 3TCW DTG LPV/r
TDF"® + 3TC NVP
RAL
3 -6 years ABC™ + 3TCWM TDF + XTC®™ DTG DRV/r
ZDV + XTC® EFV
LPV/r
NVP
RAL
6 - 12 years ABC™ + 3TCW™ TDF + XTC™ DTG DRV/r
TAF® + XTC™ EFV
EVG/c
RAL
> 12 years ABC™ + 3TCW TDF + XTC®™ BICX DRV/b
TAE® + XTC®) DTG EEVE
RAL(XH)
RPV/il
Notes:

vi
vi
viii

Xi

Xii

In view of potential long-term toxicity, any child on ZDV should be switched to ABC or TAF (preferred) or TDF (alternative) once increase in age and/or
weight makes licensed formulations available, see page 24

LPV/r should not be administered to neonates before a postmenstrual age of 42 weeks and a postnatal age of at least 14 days although it may be
considered if there is a risk of transmitted NVP resistance and INSTI in appropriate formulations are unavailable. In these circumstances the neonate
should be monitored closely for LPV/r related toxicity, see page 24

If starting a non-DTG 3rd agent in the neconatal period it is acceptable to continue this option. However, when over 4 weeks and 3 kg, a switch to DTG
is recommended if and when an appropriate formulation is available

ABC should NOT be prescribed to HLA-B*57:01 positive individuals (where screening is available). ABC is not licensed under 3 months of age but
dosing data for younger children are available from the WHO and DHHS

At HIV-VL > 100,000 copies/mL ABC + 3TC should not be combined with EFV as 3rd agent

If using NVP as a 3rd agent in children aged 2 weeks to 3 years, consider using 3 NRTI backbone (ABC + ZDV + 3TC) until VL consistently < 50 copies/mL
TDF is only licensed from 2 years of age

DTG is licensed from 4 weeks and 3 kg

XTC indicates circumstances when FTC or 3TC may be used interchangeably

TAF is only licensed in Europe for treatment of HIV in combination with FTC from 12 years of age and 35 kg in TAF/FTC and from 6 years of age and
25 kg in TAF/FTC/EVG/e

BIC is a preferred first line option in adult PLWH. At time of writing it is not licensed under 18 years of age but may be considered in those aged

12-18 years following discussion at MDT/PVC

Due to predicted poor adherence in adolescence, Pl/b are favoured as alternative first line 3rd agent options due their high barrier to resistance




Table 1. Preferred and Alternative First Line Options in Children and Adolescents Living with HIV

Backbone 31 Agent (in alphabetical order)
Age Alternative Preferred Alternative
0 - 4 weeks ZDV® + 3TC - LPV/rii. i -
NVPn
RAL
4 weeks - 3 years ABC™ + 3TCW ZDV® + 3TCW DTG LPV/r
TDF"® + 3TC NVP
RAL
3 -6 years ABC™ + 3TCWM TDF + XTC®™ DTG DRV/r
ZDV + XTC™ EFV
LPV/r
NVP
RAL
6 - 12 years ABC™ + 3TCW™ TDF + XTC™ DTG DRV/r
TAF® + XTC™ EFV
EVG/c
RAL
> 12 years ABC™ + 3TCW TDF + XTC®™ BICX DRV/b
TAE® + XTC®) DTG EEVE
RAL(xH)
RPV/til
Notes:

vi
vi
viii

Xi

Xii

In view of potential long-term toxicity, any child on ZDV should be switched to ABC or TAF (preferred) or TDF (alternative) once increase in age and/or
weight makes licensed formulations available, see page 24

LPV/r should not be administered to neonates before a postmenstrual age of 42 weeks and a postnatal age of at least 14 days although it may be
considered if there is a risk of transmitted NVP resistance and INSTI in appropriate formulations are unavailable. In these circumstances the neonate
should be monitored closely for LPV/r related toxicity, see page 24

If starting a non-DTG 3rd agent in the neconatal period it is acceptable to continue this option. However, when over 4 weeks and 3 kg, a switch to DTG
is recommended if and when an appropriate formulation is available

ABC should NOT be prescribed to HLA-B*57:01 positive individuals (where screening is available). ABC is not licensed under 3 months of age but
dosing data for younger children are available from the WHO and DHHS

At HIV-VL > 100,000 copies/mL ABC + 3TC should not be combined with EFV as 3rd agent

If using NVP as a 3rd agent in children aged 2 weeks to 3 years, consider using 3 NRTI backbone (ABC + ZDV + 3TC) until VL consistently < 50 copies/mL
TDF is only licensed from 2 years of age

DTG is licensed from 4 weeks and 3 kg

XTC indicates circumstances when FTC or 3TC may be used interchangeably

TAF is only licensed in Europe for treatment of HIV in combination with FTC from 12 years of age and 35 kg in TAF/FTC and from 6 years of age and
25 kg in TAF/FTC/EVG/e

BIC is a preferred first line option in adult PLWH. At time of writing it is not licensed under 18 years of age but may be considered in those aged

12-18 years following discussion at MDT/PVC

Due to predicted poor adherence in adolescence, Pl/b are favoured as alternative first line 3rd agent options due their high barrier to resistance



Table 1. Preferred and Alternative First Line Options in Children and Adolescents Living with HIV

Backbone 31 Agent (in alphabetical order)
Age Preferred Preferred Alternative
0 - 4 weeks ZDV® + 3TC LPV/rii. i -
NVPn
RAL
4 weeks - 3 years ABC™ + 3TCW ZDV® + 3TCW DTG LPV/r
TDF"® + 3TC NVP
RAL
3 -6 years ABC™ + 3TCWM TDF + XTC®™ DTG DRV/r
ZDV + XTC™ EFV
LPV/r
NVP
RAL
6 - 12 years ABC™ + 3TCW™ TDF + XTC™ DTG DRV/r
TAF® + XTC™ EFV
EVG/c
RAL
> 12 years ABC™ + 3TCW TDF + XTC®™ BICX DRV/b
TAE® + XTC®) DTG EEVE
RAL(xH)
RPV/til
Notes:

vi
vi
viii

Xi

Xii

In view of potential long-term toxicity, any child on ZDV should be switched to ABC or TAF (preferred) or TDF (alternative) once increase in age and/or
weight makes licensed formulations available, see page 24

LPV/r should not be administered to neonates before a postmenstrual age of 42 weeks and a postnatal age of at least 14 days although it may be
considered if there is a risk of transmitted NVP resistance and INSTI in appropriate formulations are unavailable. In these circumstances the neonate
should be monitored closely for LPV/r related toxicity, see page 24

If starting a non-DTG 3rd agent in the neconatal period it is acceptable to continue this option. However, when over 4 weeks and 3 kg, a switch to DTG
is recommended if and when an appropriate formulation is available

ABC should NOT be prescribed to HLA-B*57:01 positive individuals (where screening is available). ABC is not licensed under 3 months of age but
dosing data for younger children are available from the WHO and DHHS

At HIV-VL > 100,000 copies/mL ABC + 3TC should not be combined with EFV as 3rd agent

If using NVP as a 3rd agent in children aged 2 weeks to 3 years, consider using 3 NRTI backbone (ABC + ZDV + 3TC) until VL consistently < 50 copies/mL
TDF is only licensed from 2 years of age

DTG is licensed from 4 weeks and 3 kg

XTC indicates circumstances when FTC or 3TC may be used interchangeably

TAF is only licensed in Europe for treatment of HIV in combination with FTC from 12 years of age and 35 kg in TAF/FTC and from 6 years of age and
25 kg in TAF/FTC/EVG/e

BIC is a preferred first line option in adult PLWH. At time of writing it is not licensed under 18 years of age but may be considered in those aged

12-18 years following discussion at MDT/PVC

Due to predicted poor adherence in adolescence, Pl/b are favoured as alternative first line 3rd agent options due their high barrier to resistance



Switch Strategies for virologically supressed children and adolescents

+ The general indications for switching when virologically suppressed are as for adult PLWH, see page 15 but with some additional considerations for
children and adolescents relating to increasing age and weight, licensing, formulation availability, vulnerability to toxicity and predicted adherence
issues in adolescence

» As children age and grow on suppressive ART, consideration should be given to simplification to robust once daily low pill burden regimens with op-
timal toxicity profiles and efficacy data. For example, in children aged less than 3 years commenced on liquid LPV/r, consider switching to once daily

If “preferred” options become available for a child as they get older then a switch to this option can be considered. However, if they are fully virological-

ly suppressed on their current reglmen with no toxmlty or problems W|th convenience or adherence it is reasonable to remain on an alternatwe regimep

. Dual therapy is not recommended in first line or for S|mpI|T' catlon but can be conS|dered on a case by case basis in adherent children and adolescents
living with HIV

+ Simplification to monotherapy and treatment interruptions are not recommended and are discouraged
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Table 2. Antiretroviral Formulations Useful for Pediatric and Adolescent Dosing and Administration

NRTI

ABC tablet (300 mg) solution (20 mg/mL)

FTC capsule (200 mg) solution (10 mg/mL)

3TC tablet (300, 150 mg) solution (10 mg/mL)

TDF tablet (245, 204, 163, 123 mg) granules (33 mg/g)

ZDV capsule (250 mg, 100 mg) solution (10 mg/mL) IV infusion: 10mg/mL (20 mL/vial)
TAF/FTC tablet (25/200 mg and 10/200 mg)

TDF/FTC tablet (300/200 mg)

ABC/3TC tablet (600/300 mg)

ZDVI3TC tablet (300/150 mg)

NNRTI

EFV tablet (600 mg) capsule (200, 100, 50 mg)

NVP tablet (200 mg) prolonged release tablet (400, 100 mg) suspension (10 mg/mL)
RPV tablet (25 mg)

TDF/FTC/IEFV tablet (300/200/600 mg)

TAF/FTC/IRPV tablet (25/200/25 mg)

TDF/FTC/RPV tablet (300/200/25 mg)

DRV tablet (800, 600, 400, 150, 75 mg) solution (100 mg/mL)
DRV/ic tablet (800/150 mg)

LPVIr tablet (200/50 mg and 100/25 mg) solution (80/20 mg/mL)
RTV tablet (100 mg) powder for oral suspension (100 mg sachet)
TAF/FTC/DRVic tablet (10/200/800/150 mg)

INSTI

DTG tablet (50, 25, 10 mg) dispersible tablets (5 mg)

RAL tablet (600 mg, 400 mg) chewable tablets (100, 25 mg) granules for oral suspension (100 mg)
ABC/3TC/DTG tablet (600/300/50 mg)

TAF/FTCIBIC tablet (25/200/50 mg)

TAF/FTCIEVGI/c tablet (10/200/150/150 mg)

TDF/FTC/EVG/c tablet (300/200/150/150 mg)
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Treatment Guidelines

Treatment Guidelines

> Treatment Guidelines
> D3 The 2019 Penta guidelines for first and second line antiretroviral treatment are now available.
> EMPIRICAL Atable with guidance on dosing and use of paediatric formulations is alsc Antiretroviral / HIV Drug Dosing for Children and Adolescents 2021-22 - Imperlal College Healthcare NHS Trust
o (NOT for neonatal vertical ission post exposure is — see BHIVA
produced and updated regularly by members of the Penta guidelines gro BD = Twice a day, QDS = Four times a daj
> EPIICAL Recommendsd dosage, classside sffcts and containdications & warnings Formulations | ‘Ndtional information | Intaké Advice
this guidance table provides some dosing recommendations outside of ct [ Nucleoside Rex ): lactic acidosis, steatos}
Lamivudine (3TC) e montrs) s it o o Jomgi 0D (naxdose . e lerted o up doses. T 2075 (sc0ed). 300 e G e et
> EPPICC Local policy for use of unlicensed medication and dosing should be follow -+ 150mg PM or 225mg OD. 00! Take witn o winoutfood
o i bt o L i i e wilh sma amount o watr or food
i e Ao Reduce dose nrena mparment
> GEPPO required.* [ ne = e Coal soution tranc o G LZM"' Fidge Dscarids daysater | (sooka0We) DONOUOMD | oty i oo
Headache, daross o soes Uniea
0ODYSS 20 The aim of these guidelines is to provide a concise reference document tc Liquid: (23months) Bmg/kg BD or 16mg/kg OD. Max dose: 600mg per day. Well folerated round up
> ODYSSEY (PENTA 20) Abacavir (ABC) rablel (14-19kg)—150mg BD or 300mg OD. (>20-24kg)—150mg AM + 300mg PM or 450mg tab OD, (azskuksoomyon Tab: 300mg scored Tablets can be crushed and mixad
choices for children and adolescents with perinatally acquired HIV in the | |AlsoseeFdCs Test HLA-B"5701 before starting, do not give abacavir if HLA-6"5701 +ve. Hypersensilviy reaciions usually occur wilin irs{ | Liq: 20mgim emiy) Take wih o wihout food
5 PANNA Stud 6 weeks o therapy. If occurs. not to be given again
. o Naises, Tover, headache, dahoss, rash, e, (espraory STpIoms
y document will be updated at regular intervals by the Penta guidelines grc = .
) ) 300mg pm, &0, o o toomg 250m
> REACH data or evidence becomes available. IV dosing: wmg/m?tms1atemauvely|maaauymsem32n /m? may be given in 2 divided doses). £/
o open che, myopaty, hepatts, nal pgTenaon, eopainy
Nucleotide Reverse NRTTs
Tenofovir alafenamide Gyears & $25kg
SRR Only avllable a5 red-dose combinatons — see below,
‘0t doses based on Tenofovir Disoproi (1D Tob: 1D 245mg (o) ‘Caretl monforing wih boosted PI
X Pacd tab TO (TDF): 123mg (150m0), . Take with ood.
Tenofovir Powder: 21 001 scoop (scp) = 3 163 200ng), 204 (250mg) (wite)
disoproxi (TD) Stz (210255 (4803t (TaN0-3sn (192004, @I)-d 55, (ToF 40mytg ot .
2y s v 29.31h0)-0 5. 0 35K)-7 5 55p gorscoop) T
e ratad Toming, ey ;"‘m:n, " o Saseaion oo e o ST 245mg el dieaprox (10) - o
NRTI & NtRTI fixed dos com! uso with third agont: Cross-roforonce with component drugs for sido-offocts and advice
TeStHLA B16701 befre starihg, G0 ot give abacavi f HLA-B'6101 postive T —— AT [Fmewnarwttos
FTC + TAF (FITAF) | Licensed 212 years or 235Kkg (i7al vidence flom 26y7s & 375kg — refer o PVC] Tab: FTC 200mg] TAFT0mS (aren) Do ol euloush
EESA 2 k: b OD; Not with R o FTC 200mg/ TAF 25mg (biue) ‘Tﬂmwmﬂﬂm
DR 235kg: 1 tablet OD Tab: TD 245mFTC 200m9 See tenclo dsoproxi normation
Integrase Inhbitors: Seek advice from a pharmacistfo al Integrase Inhibitors f patient requires oral cations (e, i inium/zinc), includn vitamin/mineral products
ST SPECIFY FORMULATION WHEN PRESCRIBING - Filln Coatod Gblrs o not biosquivalen o Gispersible abets i s
Dolutegravir (0TG) | DSPeFible tablet: 24 wks (3-5kg)~5mg OD, (5-9kg)15mg OD, 10-13kg)~20mg OD, (14-15kg) ~26mg O, G20ka) -30mg 0D | (onbe i) 2573 2 Gl elon) P ffampinuse | Take withfood
B ool B s f0mg tabs (whit) ot 5o B
Insomia, mood changes, headache, hepatts,fash, waight gan Smgtabs.
WIST b
E as_granules for 100mg BD_or 300mg 5D Recommended diion 10mg/m b can be
Chewats die e i s o g lampin, tnboosd azanave o | sppemens otanny
= Chewable tablets: (11. (14-19Kg) 1 x Chewable tabs: 250 8 100m (can be i 4 meeks cortain)
RategRVr (RAL) | @0 rikg) 1ex . 030K 2x . Rikg) -3 x ) cumcsraning avssosor | b st g
Film coated tablet: (:25kg): 400mg 5D Fim coated tables: Sippemerts seok ad
Once.daily formulation: (40kg) 1200mg OD (2x600m fim coated tablets) 400mg (snk - can be cutcrushed)
Nausea, dizznes,insommia, mood changes, ash, pancreais, devated ve onzymes Take Wi or wiboutTood
Nor iptase Inhibitors (NNRTI): Require TDM with rifamycins
p 4 days: X X; . 2
. (>25kg) 200mg OD: LFT abnomalties afer 14 i 1omgm ] Take Wi or wihout food
. (69 3 X X 9,
RS (20-24.9kg)150mq B, (>25kg) 200mg BD or 400mg OD_ Converttota dally dose fo OD dose i stable and fully suppressed, | (5ererc taktsfstine] o dose reducton i renal A i
Rasn, hepatis, Staven-Johnson - sually W T b Wesks, an occlrUp 0 16woaks. Check hepatic unction at 2 , and § Weeks. Prolonged.release tabs notsutabl for ead | impaimen =
Mood changes, v dreams (common but usualy shor ved). yperchoesterdlenia, rash, gynaecomasta n period
e boosters— Not i be used 83 an amirorovial sione
Tob100mg (wie)
EAC 5 E Ritonavir (RTV) g sxchels ot ora sspensions e | Donctctensn Take wih oo
urcpean ) o
Typosts sl drug interactions when switching from rionavir o cobic Do notuse npregnancy ~ kower P1 | Take with food
Aisosee FDCs v, e Gt ratach. G5ares oo, Garoes. ool . 1RTSE G F F exposure (vse RV
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Additional sections

* Special populations:

. Adolescent girls of childbearing potential

. HBV
. HCV
o TB

» Adherence, failure and 2" line ...

“Virological failure (defined as 2 consecutive VL >200 copies/mL at least 3 months apart with adherence support) is almost
always due to suboptimal ART adherence, and always requires adherence assessment and support”

* Link to International Paediatric Virtual clinic email
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Second line options

Choosing a 3" agent

Failed on first line NNRTI
« Switch to INSTI with a high barrier to resistance (i.e. DTG or BIC) or Pl/b with optimised 2 NRTI
+ If high VL and extensive resistance impacting on NRTIs consider using regimen with at least 2 fully active drugs (e.g. INSTI with Pl/b and 2 NRTI)

Failed on first line Pl/b

+ If no significant resistance to Pls, consider continuation of Pl/b (consider switch to DRV/b) with optimised 2 NRTI or Pl/b based STR to reduce pill burden

+ Consider switch to INSTI with high barrier to resistance (i.e. DTG or BIC)

» Consider INSTI or Pl based single tablet FDC with 2 NRTI to reduce pill burden (e.g. DRV/c (only in the abscense of significant Pl resistance), DTG or
BIC where/when licensing allows)

Failed on first line INSTI

+ If resistance testing demonstrates no INSTI resistance, consider switch to/continue INSTI with high barrier to resistance with optimised 2 NRTI

» Switch to Pl/b with optimised 2 NRTI is also an option especially if INSTI resistance is demonstrated

« If INSTI resistance and substantial NRTI resistance, consider initial therapy with DTG (bid) + Pl/b + optimised 2 NRTI ideally discussed at MDT/PVC
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Optimising NRTI backbone

Optimising NRTI backbone

If resistance testing available use results to guide choice of 2 NRTI

If NRTI resistance is demonstrated, XTC with either TAF or TDF are the preferred options, used according to license. If TAF or TDF are not available
or contraindicated then ZDV can be considered but alternatives to ZDV should be regularly assessed in order to remove from the regimen as soon as
possible

If resistance testing not available, switch to (or continue) TDF or TAF (or ZDV as per above) with 3TC or FTC (see below rationale)

TDF or TAF are preferred in second line in combination with 3TC or FTC (even if failing on TDF or TAF)

It is well established that M184V causes high level resistance to both FTC and 3TC. However ongoing use of either FTC or 3TC is still recommended
in the presence of this mutation (especially if it minimises pill burden) as it is associated with an increased susceptibility to tenofovir and ZDV|
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